

Report Number :

DELC18007275



TEST REPORT

NUMBER : DELC18007275

DATE : 28-Mar-2018

APPLICANT : **Sarika Trading Company**
2762 1st Floor , , Qutab Road Sadar Bazar,
Delhi, Delhi, 110006, India
ATTN : **Nitin Sachdeva**

Sample Description : THE SUBMITTED SAMPLE SAID TO BE HOOK & BAR.

TESTED COMPONENTS:-

- [1] SILVER METAL HOOK PART
- [2] SILVER METAL LOCK PART
- [3] SILVER METAL BACK PART OF HOOK
- [4] SILVER METAL BACK PART OF LOCK

Date Received/date Test Started : 26 Mar 2018
Date Confirmation Received : -
Buyer : NOT PROVIDED
P.O.No : -
Fibre Content :
Style : 999
Color : SILVER
Article No :
Destination of Goods : -

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

AUTHORIZED BY
FOR Intertek India Private Limited [Analytical - Gurgaon]



PRAVIN MORE
LAB MANAGER

TEST REPORT**NUMBER : DELC18007275****DATE : 28-Mar-2018**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Total Lead Content

EPA 3050

[1]

38 ppm

[2]

64 ppm

[3]

44 ppm

[4]

27 ppm

REMARK :

ND= Not Detected

PPM = Parts Per Million

Detection Limit: 10 ppm

END OF THE TEST REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.